SECTION 9: PARTS

We do our best to stock replacement parts when possible, but we cannot guarantee that all parts shown
are available for purchase. Call (800) 523-4777 or visit www.grizzly.com/parts to check for availability.

Main

Scan QR code to visit our Parts Store.

Model G0403 (Mfd Since 03/25) BUY PARTS ONLINE AT GRIZZLY.COM! ﬁ -61-




Main Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P0403001 SUPPORT PLATE, FRONT 48 P0403048 FLAT WASHER 6MM
2 P0403002 HEX BOLT M6-1 X 30 49 P0403049 CAP SCREW M4-.7 X 20
3 P0403003 CAP SCREW M6-1 X 20 50 P0403050 FLAT WASHER 4MM
4 P0403004 FLAT WASHER 6MM 51 P0403051 GANTRY COLUMN, RIGHT
5 P0403005 FLAT WASHER 4MM 52 P0403052 GANTRY COVER PLATE
6 P0403006 BALL BEARING 16100-ZZ 53 P0403053 FLAT HD SCR M4-.7 X 8
7 P0403007 BEARING COVER PLATE 54 P0403054 X-AXIS CABLE CARRIER 18 X 28MM
8 P0403008 BUTTON HD CAP SCR M4-.7 X 10 55 P0403055 PHLP HD SCR M3-.5 X 8
9 P0403009 ADJUSTABLE FOOT M10-1.5 X 50 56 P0403056 GANTRY COLUMN, LEFT
10 P0403010 FOOT MOUNTING BRACKET 58 P0403058 BALL NUT FLANGE
11 P0403011 CAP SCREW M4-.7 X 12 59 P0403059 X-AXIS CABLE CARRIER BRACKET
12 P0403012 GUIDE RAIL 30 X 835MM 60 P0403060 CAP SCREW M4-.7 X 10
13 P0403013 HEX BOLT M5-.8 X 10 61 P0403061 COVER PLATE, TOP
14 P0403014 LOCK WASHER 5MM 62 P0403062 FLAT HD SCR M2.5-.45 X 8
15 P0403015 FLAT WASHER 5MM 63 P0403063 LOCK COLLAR 18 X 23.8 X 20 W/SPRING
16 P0403016 T-SLOT NUT 20, M5-.8 64 P0403064 BACKLASH SPRING NUT
17 P0403017 Y-AXIS NUT SEAT 65 P0403065 Z-AXIS NUT SEAT
18 P0403018 Y-AXIS SHIM BLOCK 66 P0403066 PROXIMITY ACTIVATION BRACKET
19 P0403019 FLANGE BALL NUT 67 P0403067 Z-AX1S GUARD, LEFT
20 P0403020 CAP SCREW M4-.7 X 16 68 P0403068 Z-AX1S SADDLE
21 P0403021 SKIRT PANEL 69 P0403069 FLAT HD SCR M4-.7 X 10
22 P0403022 LINEAR BALL BEARING SCS30LUU 70 P0403070 Z-AX1S GUARD, FRONT
23 P0403023 HEX BOLT M8-1.25 X 25 71 P0403071 SPINDLE CLAMP MOUNT
24 P0403024 LOCK WASHER 8MM 72 P0403072 CAP SCREW M5-.8 X 16
25 P0403025 GANTRY SLIDE BRACKET 73 P0403073 SPINDLE MOTOR CLAMP 68MM
26 P0403026 LOCK NUT M6-1 74 P0403074 CAP SCREW M8-1.25 X 70
27 P0403027 BUTTON HD CAP SCR M4-.7 X 8 75 P0403075 CAP SCREW M5-.8 X 25
28 P0403028 FRAME BRACE, OUTBOARD 76 P0403076 COVER PLATE, BOTTOM
29 P0403029 MOTOR COUPLER 77 P0403077 Z-AX1S MOUNTING PLATE
30 P0403030 STEPPER MOTOR 57BHH76-500A-24B(S) 78 P0403078 LINEAR GUIDEWAY BOY| HGH15CA 250MM
31 P0403031 LOCK WASHER 4MM 79 P0403079 Z-AXIS GUARD, RIGHT
32 P0403032 TABLE 15-3/4" X 36" 80 P0403080 GUIDEWAY CARRIAGE HGH15CA
33 P0403033 SUPPORT PLATE, REAR 81 P0403081 PROXIMITY SENSOR DELIXI CDJ10-11A8BP
34 P0403034 Y-AXIS BALL SCREW 82 P0403082 X-AXIS BALL SCREW
35 P0403035 HEX BOLT M6-1 X 20 83 P0403083 LINEAR GUIDEWAY BOY| HGH15CA 450MM
36 P0403036 LOCK WASHER 6MM 84 P0403084 X-AXIS SADDLE
37 P0403037 BUTTON HD CAP SCR M4-.7 X 12 85 P0403085 X-AXIS NUT SEAT
38 P0403038 CABLE CARRIER SKIRT PANEL 86 P0403086 CAP SCREW M5-.8 X 30
39 P0403039 THREADED INSERT M5-.8 87 P0403087 FLAT WASHER 5MM
40 P0403040 FRAME BRACE, INBOARD 88 P0403088 GANTRY MOUNTING PLATE
41 P0403041 Y-AXIS CABLE CARRIER BRACKET 89 P0403089 X-AXIS GUARD
42 P0403042 Y-AXIS CABLE CARRIER 18 X 28MM 90 P0403090 SHIPPING BRACKET
43 P0403043 TABLE END COVER 91 P0403091 CAP SCREW M6-1 X 25
44 P0403044 BUTTON HD CAP SCR M5-.8 X 10 92 P0403092 Z-AX1S BALL SCREW
45 P0403045 PROXIMITY SWITCH LUOSHIDA 18C05NO 93 P0403093 HEX NUT M10-1.5
46 P0403046 PROXIMITY SWITCH BRACKET 94 P0403094 FLAT WASHER 8MM
47 P0403047 CAP SCREW M6-1 X 30
-62- BUY PARTS ONLINE AT GRIZZLY.COM!

Scan QR code to visit our Parts Store.

i ©

Model G0403 (Mfd. Since 03/25)



107

Electrical & Accessories

123—

OO0000O
o000
o000
o000

o_0O

125

REF PART # DESCRIPTION REF PART # DESCRIPTION

100 |P0403100 |DIN RAIL TH35-7.5 X 100MM 123 |P0403123 |DSP CONTROLLER WIXHC DSP-J2

101 |P0403101 |GROUND TERMINAL BLOCK JEK2.5/35 124 |P0403124 |TOOL SETTER

102 |P0403102 |FUSE HOLDER CHINT RT28N-32 32A 380V 125 |P0403125 |HEX BOLT M6-1 X 70

103 |P0403103 |LOCK WASHER 4MM 126 |P0403126 |FLAT HD SCR M6-1 X 60

104 |P0403104 |CONTROLLER MOUNT 127 |P0403127 |HOLD-DOWN BRACKET

105 |P0403105 |[MOTION CONTROLLER COM-CNC4 WIXHC 128 |P0403128 |KNOB M6-1

106 |P0403106 |PHLP HD SCR M3-.5 X 18 129 |P0403129 |COLLET ER11 1/16"

107 |P0403107 [CONTROL BOX COVER 130 |P0403130 |[COLLET ER11 1/8"

108 |P0403108 |MOUNTING BRACKET 131 |P0403131 |COLLET ER11 1/4"

109 |[P0403109 |POWER SUPPLY MEANWELL LRS-200-24 132 |P0403132 |USB FLASH DRIVE 32GB

110 |P0403110 |STEPPER DRIVER JKMOTOR CWD556-A 133 |P0403133 |[FUSE 10A 250V 0.18" FAST-ACTING, GLASS
111 |P0403111 |CABLE RECEPTACLE 4-PIN, MALE 134 |P0403134 |WRENCH 14 X 17MM OPEN-ENDS

112 |P0403112 |CABLE RECEPTACLE 6-PIN, MALE 135 |P0403135 |WRENCH 13MM OPEN-END

113 |P0403113 |CABLE RECEPTACLE 3-PIN, MALE 136 |P0403136 [HEX WRENCH 5MM

114 |P0403114 |CABLE RECEPTACLE 7-PIN, MALE 137 |P0403137 |TOOL BOX (EMPTY)

115 |P0403115 |ELECTRICAL FAN COVER 138 |P0403138 |FUSE 10A 380V 0.25" FAST-ACTING, CERAMIC
116 |P0403116 |CABLE RECEPTACLE 7-PIN, MALE 193 |P0403193 [CONTROL BOX BASE

117 |P0403117 |CABLE RECEPTACLE 7-PIN, MALE 194 |[P0403194 |EMERGENCY STOP RING LABEL 22MM

118 |P0403118 |CABLE RECEPTACLE 7-PIN, MALE 195 |[P0403195 |POWER SWITCH IEC C14 CW2B-10A-T 125/250V
119 |P0403119 |ELECTRICAL BACKING BOARD 196 |P0403196 |EMERGENCY STOP BUTTON KEDU LAY7 22MM
120 |P0403120 |FOOT PAD 16 X 12 X 12, RUBBER 197 |P0403197 |RECEPTACLE FEMALE LECI DB-F-M 15A 125V
121 |P0403121 ELECTRICAL COOLING FAN 50MM 198 |P0403198 [PHLP HD SCR M3-.5 X 8

122 |P0403122 |POWER CORD IEC C13 14G 3W 79" 5-15P 199 |P0403199 |FLAT WASHER 4MM

Model G0403 (Mfd. Since 03/25)

BUY PARTS ONLINE AT GRIZZLY.COM!
Scan QR code to visit our Parts Store.

-63-

[=] Fom ]
[m] S




Labels & Cosmetics

200 G I 03
,g.s \\ 2)0(1 ,g.s 202
-
1 arn |
200 Y
aYe2tl » y/ aYo
AXIS 203
PINCH HAZARD! 204 -—
Keep clear of gantry ~
provemt geting caughn \41:
moving pare. | *
A WARNING!
~ 204 PINCH HAZARD!

NP A WARNING! Keepcteorctganty ||| [ ZXWARNING!
éi i ' CUTTING HAZARD! e o oy " o sertous oy rend.
Y Keep fingers and moving parts. e EFORE using
e ? other body parts To get a new manual,

away from Si"n(fng:,ﬂylfm.
4 cutting path. e ——
(3 AWARNING! (214 NS
% ENTANGLEMENT
¢ T back long hai ol up
long sleeves, and remove
i s A WARNNG]
\ ‘caught in moving pzrls.) INJURY/SHOCK
HAZARD!
Disconnect power
A WARNING! ) A beors e
\& EYE/LUNG INJURY 208 e
HAZARD! 206 205
Q| Sm 218 309 207
W | cmrmer | \
212
'” MODEL G0403
Elgitrialg BENCHTOP CNC ROUTER x
ificati A WARNING!
a s a /
—
N A WARNING! 210
INJURY/SHOCK
‘ )
ﬁ before adj
mair!tenance, or
REF PART # DESCRIPTION REF PART # DESCRIPTION
200 |P0403200 |Z-AXIS DIRECTION LABEL 208 |P0403208 |TOUCH-UP PAINT - GRIZZLY BEIGE
201 |P0403201 X-AXIS DIRECTION LABEL 209 |P0403209 [TOUCH-UP PAINT - GRIZZLY GREEN
202 |P0403202 |MODEL NUMBER LABEL 210 |P0403210 [MACHINE ID LABEL
203 |P0403203 |Y-AXIS DIRECTION LABEL 211 P0403211 DISCONNECT ELECTRICITY LABEL
204 |P0403204 |PINCH HAZARD WARNING LABEL 212 |P0403212 [GRIZZLY OBLONG NAMEPLATE-SMALL
205 |P0403205 |COMBO WARNING LABEL 213 |P0403213 |GLASSES/RESPIRATOR WARNING LABEL
206 |P0403206 |ELECTRICITY WARNING LABEL 214 |P0403214 |COMBO HAZARD WARNING LABEL
207 |P0403207 |TOUCH-UP PAINT - GLOSS BLACK 215 |P0403215 |Y-AXIS INVERTED DIRECTION LABEL

AWARNING

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes
off or becomes unreadable, the owner of this machine MUST replace it in the original location
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

-64-

BUY PARTS ONLINE AT GRIZZLY.CcOM!
Scan QR code to visit our Parts Store.

O

Model G0403 (Mfd. Since 03/25)



